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11.1.1 Router Lift Assembly (737000) — Exploded View
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11.1.2 Router Lift Assembly (737000) — Parts List

Index No Part No Description Size Qty
i JRL912-101............... Aluminum Carriage BracCket..........c.uuuviiieiiiiiiiiiiieiees v 1
2 i JRL912-102............... MaIN GEAN SNAT.......ccciiii i e 1
I JRL912-103............... Lead SCrew ASSEMDBIY .......uvviiiiiiiicic s cevrre e 4
S JRL912-104............... INSEIT RING .ttt e s orbbbe e e e e s s s s bbb eeaee s s ananees 1
5, JRL912-105............... GRAN SNAT ..iiiiii it e —ee e e e e 4
6., JRL912-106............... Carmiage Plate..........eeiiiiiiiiiiiiee e ee cee e e 4
T, JRL912-107............... (01 F=T 00T o J1 =0 1] SRRSO 1
8 e JRL912-108............... TOP TADIE... et e 1
8A. ..o JRL912-108A............ S =T (=] S 1o SOOI 1
8B...ccvreenn. TS-2286252 .............. Phillips Pan Hd Machine Screw...........cccccvvvveeeennnns MB-1.0%25......cceveiiiiinnn 1
(S JRL912-109............... CAM GBAN ...t e 1
10, JRL912-110............... ECCENLNIC WREEL.....ccoiiiii e e 1
11, TS-2342141 .............. Nylon Lock HeX NUL........ccvvveeieeeiiiieee e M14-2.0...cvveeeeeiiiinennnn. 1
12 s JRL912-112............... SPIOCKEL. ...ttt b et 4
13, JRL912-113............... UPPEI GUIAE NUL...oiiiiiiiiiiiiiieee ettt e e s cesnnbreeeeeeesssnsnrraeeeaaessannnes 1
14 .. JRL912-114............... UpPPEr GUIE NUL BASE .....vvviiiiieeiiiiiiiiiiee e e siiiiieees ceiitiieeesaaesssnstenneeaaessaane 1
15 e TS-1550041 .............. FIAat WaSher .......cooviiiiiiiiciceeeee e MB ..o 12
15A..... JRLO12-15A .............. Flat Washer ........cccccveeiiiie e MB(D16).....ceeeeeeeirrrnnnnn. 1
16 i TS-1550071 .............. FIAat WaSher .......cocviiiiiiiicii e MILO oo 3
16A ........... TS-2361101 .............. LOCK WaSher........uuviviieiiiiiiiiiece et MLO..cooiiiieeee e, 3
17 e JRL912-117............... Crank Handle.........ovii et e 1
18 .. JRL912-118............... Y 1T O PURPP PSPPSR 3
19 e JRL912-119............... SCAIE PIALE ...t e 1
20 .. TS-1523011 .............. SOCKEL SEL SCrEW ..vvvvveeeeeeiiiiiiiee e M6-1.0%6...........cc........ 10
21 i JRL912-121............... BUSKING . ..ttt et 4
22 i, BB-6805ZZ................ Ball BEAINNG ....vvvveeeeeeiiiiiiiee e 6805ZZ .....cccccvvvieeeaaann 5
23 e, TS-1504041 .............. Socket Head Cap SCrew .......c.cceeevveeviiiiiiieenieeeniiinns M8-1.25%20.......cccuvveen.. 1
24 ... FO010986...........ccn.e. Socket Head Flat Screw BO.........ccoovvvvviiieeeeeeiiinns M6-1.0X18......cceeeeeennnns 8
25 i, TS-1512021 .............. Socket Head Flat SCrew .........cccoocvvveeviieee e, M4-0.7X12.....ccccvveeenen. 4
26 .. S5FK-BO5.....cccvvvee. Key, Double RA Hd.........ccocvvveeiiieeee e AXAXI2MM.ceeeeeiieeeaenn. 5
27 i BB-6804Z7................ Ball BEAINNG .....eevivieiiieeiieeieeeee e 6804ZZ ......ovvveeenn 5
28 ., JRL912-128............... Crank Handle SIEEVE............uuviiiiee e eecies ceee e a e 1
29 i, BB-6900ZZ................ Ball BEAINNG .....eevivieiiiieeiieeiee e 6900ZZ .......oevvvveeieenn 6
1CT0 FO010966............c....... Socket Head Flat Screw BO.........ccoovvvvviiieeeeeeiiinns M6-1.0%30.....cceeeeeeinnnns 2
3l JRL912-131............... CRAIN L e be e 1
C Y FO06040.......cceeeevinnns C-Retaining RiNg, EXt.....ccccovevieeiiiiiiieeiee e, 10Mmm. 4
33 TS-1541021 .............. Nylon Lock HEX NUL........ccooiiieiiiiiiieeeeec e MB-1.0ccceeeiieeiieeiieens 4
34 .. JRL912-134............... PN WIENCKH ... cer e e e e e e e e 1
35 JRL912-135............... ANti-BacCKIash PiN.........oooiiiiii et e e 1
36 .. TS-1505111 .............. Socket Head Cap SCreW .......ccvveeveeeeiiiiviieeneeeeniiinns M10-1.5%70.......ccuvveeee.. 3
37 i TS-1540071 .............. HEX NUL. .. M10 -1.5. i, 2
ICTS I TS-1503131 .............. Socket Head Cap SCreW .......ccvvevveeeeiiiiiiieeneeeeniinnns M6-1.0%60..........cuvveeen.. 4
39 e, TS-2239551 .............. Socket Head Cap SCrew ..........eeeveeeviiiiiiieenieennininns M10-1.5%55.......ccuvveeee. 1
40 .. JRL912-140............... O-RING .ottt D12.42%1.78 ... 1
41 . JRL912-141............... LOCK GUIAE NUL ...ttt et et et e e nne e 1
42 JRL912-142............... Upper GUIE NUL BASE .....uuviiiiiiiiiiiiiiiiiiee ettt es ceriiiiiee e e e e s ssirbreeeaeessannees 1
43 ... JRL912-143............... ECCENLIC SNAF.....ciiiiiiiiiee s e 1
44 .............. JRL912-144............... TOFSION SPIING cevieeiiiiiiiiie e e e reeeeee s s s abb b ee e e e e s s sabbaeeees 1
45 ... BB-688ZZ.................. Ball BEAINNG ....vvvveeeeieiiiiiiiee et 688ZZ ..o, 1
46 .....uueeee JRL912-146............... LOCK AIM SPACET ...ceiiiiiiiiiiiiee ettt oe bbb e e e s bbb e e e e e s s aaaes 1
.y JRL912-147............... 2]z I =T L PR 1
48 ... JRL912-148............... LOCK ANttt —eeesbbe e st et e st e nen e 1
49 .............. TS-1503071 .............. Socket Head Cap SCreW .......ccvveeveeeviiiciviieenieeesiiinns M6-1.0%30.......ccccvvvreen. 1
50 i, F012092......ccceevvvnnee ROII PN e 3X18 MM 2
50A ........... F012096..........ccceneee ROIPIN o 3x12 MM, 1
51 .. JRLI12-RAL.............. Router Adaptor 3.5 in ID (NOt SNOWN) .....cooviiiiiiiiiiies i 1
52 i, JRLI12-RA2.............. Router Adaptor 3.25 in ID (N0t SHOWN) ......cocvviiiiiies e 1
.................. TS-152704 ................ Hex Wrench (not shown) .........cccccceeieiiiiiiiiccee e MM
.................. TS-152705 ................ Hex Wrench (not shown) ..........ccccceeveeviiiciiiece e AMM e
.................. TS-152706 ................ Hex Wrench (not shown) ..........ccccceeeiiiiiiiiec . BMM e 1
.................. TS-152707 ................ Hex Wrench (not shown) ..........cccccceveeiiiiciiiecee . BMM el
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11.2.1 Stand Assembly (737004) — Exploded View
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11.2.2 Stand Assembly (737004) — Parts List

Index No Part No Description Size

2 e JRL912-202............... LONG SUPPOIT BA ...eoviiiiiiiiiiiiiiiiiiieeieeeieeieeeeeeeeeveaveeee ceeeeeneeeeneneeees
I PR JRL912-203............... ShOrt SUPPOIt B ......ccoiiiiiiiiiiiiieee et ceeeeesniinieeenns
4o, JRL912-204............... ) =1 o I =T o [P RRPRR P
5 JRL912-205............... LONG LOWET BIrACE .......evvieeiiiiiiiiiiiiiiieieneeessesssessnnnnes seeesnnensssnennnes
I JRL912-206............... ShOrt LOWET BIACE ...vvvviieeiiiiiiiiiiee e sttt e e e e e s ssiies cvveeeesannnnennns
T o JRL912-207............... Wheel Frame BracCKet..........cooovviiiiieeniiiiie e ceeniieee e
8., JRL912-208............... ROULEr Bit RACK......ceiiiiiiiiiiiiiiic et cvvviniieeeeae e
9 i JRL912-209............... SWItCN BASE ...eeiiiiieeiiie e e
10, 737006......ccccvveeeennn, On/Off Switch (includes #24) ............cocccvveeeeeeeiiiinns 15A 125V...
11, JRL912-211............... Wheel BraCket ........c.ooooiiiiiii e e
12 e, JRL912-212............... Plastic WheEe€l.........coeeeeiiiiiiiiiiii e 76mm.........
13 e, JRL912-213............... CaSter Frame........cceviiiiiiei s e
14 ... JRL912-214............... PG ... e
15 JRL912-215............... CaSIEr BASE ... e
16, JRL912-216............... SWIVEI CASEEI ...t creee e e s e
17 . JRL912-217............... SQUAE NUL ... M1-1.5........
18 i TS-1540071 .............. HEX NUL. ..t M10-1.5......
19 .. JRL912-219............... Leveling Pad.........ccovviiiiiiiiiiece e ceveiraer e
20 i TS-1482021 .............. HEX Cap SCreW.......ocvviiiiieeiiiieiiiee st M6-1.0x12..
21 . TS-1550041 .............. Flat Washer ........ooveiiiiiiiiiiiec e M6.....ccou...
22 i, TS-1503041 .............. Socket Head Cap SCrew .......cccveeveveeiiiiiiiieeieeenninnns M6-1.0x16..
24 ... JRL912-224............... Power Cord........cuuviiieeiiiiiiiee e 15 mm2x3C
25 TS-2208501 .............. HEX Cap SCIreW.......eevviiiiiieiiiieriiee st M8-1.25x50
26 .. TS-1503031 .............. Socket Head Cap SCreW .......cccvveeveeeeiiiiviieeneeeeniiinns M6-1.0x12..
27 i TS-1541031 .............. Nylon Lock HEX NUL........cceoiiiiiiiiniieeeeee e M8-1.25......
28 e TS-1540021 .............. HeX NUE FUll....o e M4-0.7........
29 i, TS-2284202 .............. Phillips Pan Hd Machine Screw...........cocccvvvveeeeennnn. M4-0.7%20..
110 TS-2311061 .............. HeX NUt FUll.......oovieie e M6-1.0........
3l TS-0640091 .............. Nylon Lock HEX NUL........ccooiiieiiiiniieeeeec e 3/8-16.........
Y TS-1550071 .............. Flat Washer ... M10............
34 SBR30M-53............... HEX Cap SCrEW.......evveieiieieiiiieiiieeeieeeeeeeeeeeeeeeeeeeeeeenees M8x90........
35 i, 5AD-DO4A......ccoeeeenn. Phillips Pan Hd Machine Screw.........ccccccccecvvvvenennnn. M5-0.8%8....
36 .. JRL912-236............... SUPPOIt PIALE ...t ceeee e
Y A JRL912-237............... Phillips Pan Hd Machine Screw.........cccccccoecvvvvveenn... M5-0.8x45..
38 JRL912-238............... TOOI BraCKeL......veiiiiiieiee ettt ceenrre e
39 ., TS-1550061 .............. Flat Washer ... M8.....couvnee
40 ... TS-1550031 .............. Flat Washer ... M5
41 .............. TS-1550061 .............. Flat Washer ... M8.....ccuvnee.
42 ..o JRL912-242............... StOrage HOOK......c.cuviiiiiie et ceeee e
43 ... JRL912-243............... HOOK EXtENSION PIAE ......ovvvvveieceeiiiiiiee e cvviiiieee e
44 .............. LTOO-B10 .....cceeevrnnnnne Phillips Pan Hd Machine Screw...........cccoecvvvveeeeenn, M4-0.7%5....
45 ... JRL912-245............... (CTU]To [ =7 1 SRR
46 .............. JRL912-246............... Miter Gauge BodY.........cccuuvviiiiieiiiiiiiiice s e
47 .o JRL912-247............... GUIAE WASNET.......eiiiiiiii et ceee e e e
48 .............. LTO4-B13 ... Phillips Pan Hd Machine Screw.........cccccoovvvvvvieeennn. M6-1.0%8....
49 .. JRL912-249............... POINTET .. e
50 .. 41002-93........ccvvveee. Phillips Pan Hd Machine Screw............ccccvvvveeeeinnnns #10-24%x1/4”
51 i JRL912-251............... LOCK KNOD ... 1/4" x25......
52 e, JRL912-252............... 1T g =T o o = PR
53 i TS-1482061 .............. HEX Cap SCreW.......ocvviiiiiieiiiieniiee st M6-1.0x30..
54 i TS-2321061 .............. WING NUL ... M6-1.0........
55 . FO01219....cccccvveeiinnnns Phillips Pan Hd Machine Screw...........cocccvvvveeeeennnn. M5-0.8x85..
56 i, TS-1541011 .............. Nylon Lock HEX NUL ......cvvvviiiieeee e M5-0.8........
.................. JRLI12-246A ............ Miter Gauge ASSEMDIY ........cociiiiiiiiiiiiiiiiiiee et e
.................. JRLO12-242A ............ Storage HOOK ASSEMDIY .......c.cvvviiiiieiiiciiiie et e
.................. JRLI12-216A ............ Swivel Caster ASSEMDIY ......ccccuviiiiiiiiiii e e
.................. TS-2284202 .............. Phillips Pan Hd Machine Screw (not shown)........... M4x20 ........
.................. TS-1541001 .............. Hex Nut (not Shown) ........cccccoovvviiienieiiniiiiiiee. M
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11.3.1 Dust Collection Box Assembly (737005) — Exploded View
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11.3.2 Dust Collection Box Assembly (737005) — Parts List

Index No Part No Description Size Qty
IN..oeen. JRL912-301N............ FrONt PAN@I ..o et e e 1
2N, JRL912-302N............ RIGNT PANEI ... e e 1
3 TS-2171012 .............. Phillips Pan Hd Machine Screw............ccccvvvvveeeeenn. M4-0.7X6.....cccvvveeeeeenn 34
4o, TS-1532032 .............. Phillips Pan Hd Machine Screw...........ccccvvvveeeeennnn. M4-0.7%10.....cceeeeiiinnnns 7
151\ P JRL912-305N............ CONtINUOUS HINGE 11vvviiieiicciitieie ettt aes eeeeasiarr e e e e e e e s snaareeeaaeeeaas 1
BN...ooernen. JRL912-306N............ LEFt PANEI ... e 1
AT JRL912-307............... REAN PANEL ...ttt e e et e et aae e 1
8 e, JRL912-308............... Power Cord Clamp (2PCS) .vvveeiieeiiiiiiiiietie e iiiiiiiieees corniiieeeeee s s s sbreeeeeee s s nanes 2
1]\ O JRL912-309N............ BOLtOM PANEI ...ttt eee et 1
10 i, JRL912-310............... AdJUSTADIE VENT BASE ....coeiiiiiiiiiiiiie ettt ettt 1
11, JRL912-311............... AdJUSTADIE VENE PIALE ....evvviiieee et ettt e e e e s esirrrer e e e e 1
12 e JRL912-312............... RIVEL .. M32.eeiiie e 5
13 i, JRL912-313............... DUSEHOSE ...t M63x80CM .........cuvveee. 1
14N............ JRL912-314N............ DOOF PANEL.....coiiiiiiiieee et e 1
5. TS-1482021 .............. HEX Cap SCreW.......evveiiiiiiiiiiiieieeieeeeeeeeeeeeeeeeeeeeeeeeeeees M6-1.0x12..................... 6
16 .. TS-2361061 .............. LOCK WaSKer ...t MB ... 6
17 s TS-1550041 .............. Flat Washer ... MB ..o 6
18.... JRL912-318............... =T |1 PRSPPI 1
19 JRL912-319............... DUSE CRULE ..ottt ree e e s e e esnnees la
20 .. JRL912-320............... HOSE Clamp ......cvviiiieie e MB3...coi et 2
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11.4.1 Fence Assembly (737001) — Exploded View
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11.4.2 Fence Assembly (737001) — Parts List

Index No Part No Description Size Qty
1o, JRL912-400............... Router Table FENCe..........ococieiiiiiiiie e 910MM ..eeeiiiiiiie e 1
2 JRL912-401............... Lock Handle.........ccooviiiiiiiieee e M8 i 2
3 e JRL912-402............... SCAIE... e 905MM ... 1
4o, JRL912-403............... LI =70 | O O TP P TP TP PR 8
5o TS-1550061 .............. Flat Washer ... M8 e 10
[ TR JRL912-406............... LOCK KNOD....ooiiiiiiiici e MB .ot 8
A JRL912-407............... LOCK NUL...oiiiiiiiiee e M8 .. 2
9 e JRL912-409............... SUD-FENCE ..ot A51MM .. 2
10, JRL912-410............... ROULET Bt GUAIT .....cciiiiiieiiiie ettt teee e st e e et e st e e eneeeeas 1
1. JRL912-411............... FENCE SPACET ...ttt aeetee —eeeseesee e e eeeeeeeeeeneenneerrrnnnnee 2
12 e JRL912-412............... Side Rail BASE .......cccoiiiiiieiiiiiie e 320MM e 2
13 s JRL912-413............... Side R ... 375MM i 2
14 . JRL912-414............... RUIE PIALE ... 300MM..cceiiiiiieiiieees 2
15 s JRL912-415............... SCAIE...e it 300MM e 2
16, JRL912-416............... SQUArE NUL ..oeeeeiiieeeeee e /A" i 6
17 s TS-1550041 .............. Flat Washer ... MB .. 6
18 i, TS-1503031 .............. Socket Head Cap SCrew ..........eeeveeeviiiiviieenieenniiinns M6-1.0%X12......ccevrvrrenn. 8
19 . TS-0050021 .............. HEX CaP SCrEW....vvviiieee ittt e e 1/4-20x5/8.......cccccuvveen.. 6
20 i JRL912-420............... LOCK KNOD....ooiiiiiiiiie e MBX12..ooiviiiiiieiiieiieeans 2
32 e, JRL912-432............... DUSE POt e s oo e e e e s s s bbb e e e e e e s aenees 1
Optional Accessories:
8 e, JRL912-408............... Shims for Sub-Fence (set of 2).........cccvvveeeieeiniinns 401MM v 1
21 . 737010 ....ccccciiieeeenn, Vertical Feather Board Assembly (S€t Of 2) .........coc veevieeiiicccie e 1
22 i 737011 ..., Horizontal Feather Board Assembly (Set Of 2)......... vovccviieviiiiiiiicieees 1
32A........ 737008.....ccccvvvveeeennn, Flip Stop Assembly (includes #23 thru 31) .....cccccces coviiieeieee e 1
23 s ClamP BraCKet ........uviiiiiiiiiiiiiie e ceee e 1
24 s e Socket Head Cap SCreW .......ccceevveeeeiiciviieenieeeniiinns M6-1.0X75......cccevrvrrannn. 1
25 s [ LIRS (] o P UUT OO PPPPPPPPIN 1
26 iiiiies e Flat Washer (Optional) .........cooeiiiiiiiiiiec e cecciiiieeees ceiiriee e e e e e e e e e e 1
27 it Flat Washer (OptioNal) .........ooeiiiiiiiiiiiiee i es criiiiie e e e e 1
28 s e Socket Set Screw (Optional)...........cccovvvvveeeeeiiiinnnnn, M6-1.0%X16.....cceeeeeeennnnns 1
29 s Hex Nylon Lock Nut (Optional) ........ccccceeevviiiiieenennn, MB-1.0...cciiiiiiiieeeeiee 1
B0 s e Lock Knob (Optional)........ccccceeeeiiviiiiiiieee e, M8 1
Bl s e Flat Washer (Optional)..........ccccceviiiiiiienieeniiiieenn, MB8.oiiiiiiiiiee e 1
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11.5.1 Table Assembly — Exploded View

&

MDF table

11.5.2 Cast Iron Table Assembly (737002) — Parts List

Index No Part No Description Size Qty
1o, JRL912-501............... Router Table Cast Iron .........cccovcveviiiieienieee e 32"X24" ... 1
2 e, TS-2286201 .............. Phillips Flat Head Machine Screw ............ccccceeeeennn. M6-1.0X20.......ceeeeennnes 10
3 e TS-2311061 .............. HEX NUL. .. MB-1.0..ccieiieieeieene 10
4o, TS-1503041 .............. Socket Head Cap SCrew .......c..eeeeveeeiiiiiiiieenieenniiinns M6B-1.0X16....ccevevvrnnnnee 6
5, TS-2361061 .............. LOCK WaSher........uuvvvieiiiiiiiiieecc e Y 6
B e TS-1550041 .............. Flat Washer ... MB .o 6

11.5.3 MDF Table Assembly (737003) — Parts List

Index No Part No Description Size Qty
i JRL912-601............... Router Table MDF ..........cccovviieei e 32"X24" ..o, 1
2 i, JRLS-602...........oeee. Phillips Flat Hd Wo0od SCrew ..........cccccvvviiviieeeneennn, M7X40 ... 10
4o, JRLS-603........c..cc..... Pan Head W00d SCrew .........cccoovvivviiieeeeeeiiiiiieeeenn 3/16" X 5/8"....cvvvvveeenn 28
12 i, FO10966............conneee Socket Head Flat Screw BO (not shown)................ M6-1.0%30......cccvvuvrrnnnnn. 2
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